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Description automatically generated with medium confidence]Medicines Optimisation Newsletter 
[August 2024] (Issue No. 61)

· Ongoing GLP-1 RA Supply Issues – Quantities and Incidents
· FreeStyle Libre 3
· Clozapine Fact Sheet for Primary Care Clinicians
· An Update on Metolazone (Xaqua®) Prescribing in Kent and Medway ICB
· OpenPrescribing Webinar for Primary Care Teams
· Polypharmacy: Medicines and the Risk of Falls in Older People Lunchtime Masterclass
· MHRA Drug Safety Update – July 2024
· NICE News – August 2024 
· Specialist Pharmacy Service (SPS) support for medicines shortages - PERT
· Shortages Summary Kent and Medway ICB Updates


[bookmark: Article1]Ongoing GLP-1 RA Supply Issues – Quantities and Incidents

An updated medicine supply notification (MSN) for the management of the national supply issues of glucagon-like peptide-1 receptor agonists (GLP-1 RAs) used in the management of type 2 diabetes was released on the 18th of March 2024.  The MSN, accompanying clinical guidance from the ABCD/PCDS, and a supplementary local update and flowchart from Kent and Medway have been circulated to practices previously as well as being included in the June 2024 MO newsletter. The Specialist Pharmacy Service (SPS) medicines supply tool has the contents of the MSN, advice on how to manage supply and should be used for up-to-date information on supply for individual GLP-1 RAs (free subscription required).

Please continue to ensure that all staff, especially those involved in the management of diabetes and prescribing, continue to follow the national actions and guidance within the MSN to manage adult patients with type 2 diabetes who are on GLP-1 RAs, whilst the supply issues continue until the end of 2024. 

· Quantities:
We would like to remind colleagues not to prescribe more than one month’s supply of GLP-1 RAs and Mounjaro® (tirzepatide) for patients as per national advice in the MSN. Also, as per the MSN, do not double up a lower dose preparation where a higher dose preparation of a GLP-1 RA is not available.

· Incidents:
In response to managing supply issues, patients may have been appropriately switched to an alternative GLP-1 RA. However, a small number of patients have been incorrectly prescribed and issued both their existing GLP-1 RA as well as the new GLP-1 RA. Such incidents have involved both of the following: multiple injectable forms of GLP-1 RAs being prescribed/issued, or different formulations being prescribed/issued (e.g. one injectable GLP-1 RA and one oral (tablet) GLP-1 RA). 
These errors could inadvertently lead to patients using/administering two different GLP-1 RAs which could potentially cause patient harm. To avoid this potential therapeutic duplication, when switching patients to a new GLP-1 RA, please ensure the patients’ medication records are updated so that patients are not inadvertently prescribed and issued two GLP-1 RAs.


[bookmark: Article2]FreeStyle Libre 3

FreeStyle Libre 3 is for “hospital only” prescribing as per the Kent and Medway formularies. We would like to remind colleagues that although FreeStyle Libre 3 is available in the drug tariff and is available for prescribing on FP10 prescriptions, practices are asked not to prescribe this item.   

The integration of FreeStyle Libre 3 aligns with the NICE technology appraisal on hybrid closed loop technology. This is part of a comprehensive 5-year rollout plan currently under development in collaboration with specialists and guidance from NHS England. 

Further details regarding its prescribing position will be disseminated post-approval through ICB governance processes and pathway development.


[bookmark: Article3]Clozapine Fact Sheet for Primary Care Clinicians
We would like to remind colleagues that clozapine should not be prescribed in primary care, it is classed as a RED drug which means it must only be prescribed by secondary care mental health services.
Please find a Clozapine Fact Sheet for Primary Care Clinicians, produced by Kent and Medway NHS and Social Care Partnership Trust, attached below: 




[bookmark: Article4]An Update on Metolazone (Xaqua®) Prescribing in Kent and Medway ICB

[bookmark: _Hlk162362380]Historically, metolazone was only available in the UK as an unlicensed medicine. Metolazone is now available as a licensed medicine under the brand name: Xaqua® 5mg Tablets (Renascience Pharma).
In January 2023, the Medicines and Healthcare products Regulatory Agency (MHRA) issued a drug safety alert cautioning the switching of Metolazone brands without specialist input due to bioavailability concerns (Xaqua MHRA Alert).
There are key safety concerns around significant variation in bioavailability between alternative preparations of Metolazone. The bioavailability of Xaqua® is approximately two-fold greater than unlicensed/generic forms of metolazone.

IMOC outcomes
Following the June IMOC governance process the decision was made to update the formulary status of metolazone across Kent and Medway ICB to specialist initiation. 
In addition, a position statement was recently released that states metolazone should always be prescribed by the preferred licensed brand, Xaqua® across Kent and Medway ICB. 
· New patients starting metolazone should be initiated on Xaqua® and at any points of transfer of care this should be clearly documented. 
· Patients currently on metolazone need to be safely switched to Xaqua® by their specialist service in a secondary care or community setting and subsequent prescriptions should be brand specific- at any points of transfer of care this should be clearly requested and documented.



Information for patients
A patient information leaflet (PIL) has been created by Kent and Medway ICB to assist your patients with the change to the Xaqua® brand. The patient should only get this PIL from their clinician during the prescribing process once they have safely switched from generic metolazone to Xaqua®. As a result, this will confirm to the community pharmacies or dispensing practices that the patient has been switched to Xaqua® safely. 



Xaqua® Ordering Process for Community Pharmacies and GP dispensing practices
Warning: Please check the prescription states Xaqua®, confirm with the patient that they have been safely switched to Xaqua® and been provided with a patient information leaflet. 
Please Note: The preferred route for ordering Xaqua® is via Oxford Pharmacy Stores as other wholesalers list Xaqua® as a special.   
[bookmark: _Hlk161920690]Xaqua® is supplied via two main wholesalers Oxford Pharmacy Stores and Alliance Healthcare. 

Oxford Pharmacy Stores
	Xaqua® 5mg Tablets (Metolazone)
Pack size: 20 Tablets (divisible as 2.5mg [half tablet] or 5mg [whole tablet] strength)

	Order via:
	Telephone
	Fax
	Email:

	
	01865 904 141
	01865 337 550
	ops.orders@oxfordhealth.nhs.uk

	Catalogue number:
	Xaqua® 5mg Tablets (Metolazone) – XAQ001

	PIP code:
	4222402

	EAN code:
	5060512180053



Alliance Healthcare 
Alliance customers are advised to order the product via its specials number Telephone: 0344 854 4998; Email: specials.orders@alliance-healthcare.co.uk Fax: 0845 051 877. 
The choice to have Xaqua® supplied via this team as a specialist product is purely an Alliance Healthcare decision. 


National Updates


[bookmark: Article5]OpenPrescribing Webinar for Primary Care Teams

OpenPrescribing is holding a webinar on Monday, September 16, 2024, for healthcare professionals who work in general practice (GP) practices or across Primary Care Networks. The webinar will support GP practices in accessing their practice data for the new Kent & Medway Medicines Quality, Innovation, Productivity and Prevention (M.QIPP) scheme. The webinar will cover how OpenPrescribing measures and tools can help analyse prescribing variation, monitor trends and identify potential cost-saving opportunities.
 
Register for the session using the link below:
· 16/09/2024 13:00-14:00 - Register here

[bookmark: Article6]Polypharmacy: Medicines and the Risk of Falls in Older People Lunchtime Masterclass

The Health Innovation Network National Polypharmacy Programme is running a series of lunchtime masterclasses with the next one on 10 October 2024, 12-1:30pm looking at Medicines and the risk of falls in older people.
The series is open to GPs, Pharmacists, Nurse prescribers and other interested health professionals. Book your free place. 
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[bookmark: Article7]MHRA Drug Safety Update – July 2024

The latest MHRA Drug Safety Updates can be accessed at Drug Safety Update - GOV.UK (www.gov.uk). This includes links to alerts, recalls and safety information and to the monthly Drug Safety Update PDF newsletter. 

The July Drug Safety Update includes:
· Epimax Ointment and Epimax Paraffin-Free Ointment: reports of ocular surface toxicity and ocular chemical injury - GOV.UK (www.gov.uk)
Epimax Ointment and Epimax Paraffin-Free Ointment can harm the eyes if used on the face. Do not prescribe these ointments for use on the face. Tell patients to wash their hands and avoid touching their eyes after using these products.
· Letters and medicine recalls sent to healthcare professionals in June 2024 - GOV.UK (www.gov.uk)
Please follow the link in the titles above for more information and resources.

NATIONAL CAS ALERTS (National Patient Safety Alerts and CMO Messages):
The MHRA Central Alerting System alerts can be accessed at CAS - Home (mhra.gov.uk)
· 26.07.24 Shortage of Kay-Cee-L (potassium chloride 375mg/5ml) (potassium chloride 5mmol/5ml) syrup
· 30.07.24 Shortage of Human Albumin 4.5% and 5% dose vials

[bookmark: Article8]NICE News – August 2024 
Please find the NICE News for August 2024 attached below:



Shortages


[bookmark: Article9]Specialist Pharmacy Service (SPS) support for medicines shortages - PERT

Prescribing and ordering available pancreatic enzyme replacement therapies 
(Last updated 26 July 2024)

Updates:
· Updated advice on switching between products for adults and children -  link to a new mini-tool to help identify equivalences and alternatives.
· Clinigen added as provider of unlicensed PERTs.




[bookmark: Article10]Shortages Summary 
From February 2024 onwards, the monthly Medicines Optimisation newsletter will no longer contain the medicines shortages update document, which was compiled each month from the shortages listed on the SPS (Specialist Pharmacy Services) Medicines Supply tool. The information published on the SPS Medicines Supply tool is provided by DHSC and NHSEI Medicines Supply Teams and was not formally reviewed by the NHS Kent and Medway Medicines Optimisation team.
During the time that the shortages update was compiled and included in the Medicines Optimisation newsletter, practices and healthcare professionals were still encouraged to register for free access to the SPS website and to access the SPS Medicines Supply tool directly in real time, to have access to the most up-to-date and complete information and advice available. Now that the shortages update will no longer be compiled by the Medicines Optimisation team for inclusion in the newsletter, healthcare professionals will be required to access the SPS Medicines Supply tool to access information on the latest shortages. Serious Shortage Protocols (SPPs) can be found on the NHS BSA website here.





Every effort is made to ensure that the information contained in this newsletter is accurate and up to date at the time of publication. Please be aware that information about medicines and therapeutics will change over time, and that information may not be current after the initial date of publication. Please take note of the publication date and seek further advice if in any doubt about the accuracy of the information. The information contained in this newsletter is the best available from the resources at our disposal at the time. Acronyms used are standard formulary. This newsletter is produced by the NHS Kent and Medway Medicines Optimisation Team on behalf of the Kent & Medway ICB. For all correspondence including any queries, please contact the Medicines Optimisation team email: kmicb.medicinesoptimisation@nhs.net
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Clozapine Fact Sheet for Primary Care Clinicians



· Clozapine is an antipsychotic used for treatment-resistant schizophrenia (TRS) in the treatment of schizophrenia. It may also be used for psychotic disorders occurring in Parkinson's disease when standard treatment has failed. Clozapine is classed as a RED drug which means it must only be prescribed by secondary care mental health services.

· [bookmark: _Hlk173502445]Brand names are: Clozaril, Denzapine, and Zaponex. In Kent and Medway, the brand of choice is Clozaril.

· All patients will be registered with mental health services and a clozapine monitoring service

· In KMPT, clozapine can only be prescribed by psychiatrists and dispensed by our contracted Lloyds pharmacy. The prescriber and the dispensing pharmacy are registered with the clozapine monitoring service. The supply is dependent on a satisfactory FBC.

· Always inform the mental health team if you become aware of a patient experiencing any of the below:



[bookmark: _Hlk173499981][bookmark: _Hlk173500220]Serious Adverse Effects (RED FLAGS):

1. Constipation:

· Constipation is very common (~30% of patients) and can occur rapidly.

· Patients should be actively questioned, referencing the Bristol Stool Chart, to identify constipation.

· Intestinal obstruction, faecal impaction and paralytic ileus are potentially fatal risks – abdominal examination is required

· The risk is exacerbated in patients on other constipating drugs such as hyoscine, procyclidine and opioids, those with a history of lower GI surgery, and those over 60.

· Symptoms suggestive of bowel obstruction / paralytic ileus must be urgently further investigated at the local acute hospital

· In the absence of bowel obstruction and paralytic ileus, treat as constipation – stool softener and stimulants will be required, do not use bulk-forming agents

· Patients should be followed up within 48 hours with a view to escalation if constipation is unresolved.



2. Neutropenia and agranulocytosis:

· Watch for signs of sore throat, fever, or bruising as clozapine can be associated with neutropenia and agranulocytosis.

· Patients presenting with signs of acute severe infection – urgent FBC indicated and immediate referral to hematology / acute medical team



3. Myocarditis and cardiomyopathy:

· There is an increased risk for patients on clozapine.

· Symptoms include hypotension, persistent tachycardia at rest, fever, flu‐like symptoms, fatigue, dyspnoea (with increased respiratory rate) and chest pain.

· [bookmark: _Hlk173500043]Symptoms suggestive of (new onset) heart failure or if myocarditis or cardiomyopathy are suspected - stop clozapine - immediate investigation is required at the local acute hospital



Significant Drug Interactions:

• Clozapine can cause significant interaction with some medicines, please see the BNF for interactions.  



Other important information:

1. Unintentional Gaps in Treatment:

· Please do not let this occur without good reason, see obtaining clozapine below.

· If a clozapine patient requires hospital admission for any reason, please encourage them to take their clozapine supply with them.

· If the patient has a > 48-hour gap in treatment (for whatever reason e.g., lack of supply, refusal, or problems swallowing), they will need to be re-titrated and must not restart at the same dose.



2. [bookmark: _Hlk173497204]Smoking Habit:

· [bookmark: _Hlk173500794][bookmark: _Hlk173497248]Any change in smoking habit, including changing from smoking to vaping, NRT or e-cigarettes (or vice versa) should be reported to Mental Health Services as this can significantly influence clozapine levels which may require a change in dose.



3. GP Recording: 

· Please add clozapine to the GP practice medical record as a Hospital-Only-Medication to prevent inadvertent prescribing of interacting medicines, missed adverse effects and omitted medication on admission to acute services. 
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Kent & Medway ICB Position Statement 
Prescribing Metolazone (Xaqua®) in Kent and Medway ICB 


 


Metolazone is a thiazide-like diuretic used for the treatment of fluid retention related to the heart and 
kidney. Historically Metolazone has only been available in the UK as an imported unlicensed version, but the 
MHRA has since licensed Xaqua® - metolazone 5mg tablets.  
 
The bioavailability of Xaqua® is understood to be approximately two-fold greater than unlicensed imported 
forms of metolazone** 
 
 


 


 
 
** The figures in the table above are based on comparative bioavailability studies reported by the 
manufacturer of Xaqua® which have shown that the bioavailability of Xaqua® may differ significantly (up to 
approximately 2-fold) from the originator product Metenix (a formerly licenced product, which was 
withdrawn in the UK in March 2012 for commercial reasons). The bioavailability of Xaqua® has not been 
compared to any other unlicensed metolazone products (this data remains unknown) so any switch should 
consider that differences in bioavailability may or may not be apparent. Switching from the unlicensed 
(imported) product to Xaqua® may or may not require dose adjustments and individualised titration based 
on patient’s response and tolerability. 


Dose of Xaqua 
(mg) 


˜Estimated equivalent dose of 
unlicenced import of Metolazone 


(Metenix)(mg) 
2.5mg 5mg 
5mg 10mg 


• Metolazone should always be prescribed by the preferred licensed brand, Xaqua® across Kent and 
Medway ICB *  
 


• New patients starting metolazone should be initiated on Xaqua® and at any points of transfer of 
care this should be clearly documented* 


 


• Patients currently on metolazone need to be safely switched to Xaqua® by their specialist service 
in a secondary care or community setting and subsequent prescriptions should be brand specific- 
at any points of transfer of care this should be clearly requested and documented. 


 
• In the scenario where Xaqua® is inappropriate for a patient and the specialist’s decision is to 


continue a prescription for an unlicensed form of Metolazone, the expectation is that this 
prescribing remains with the specialist, in order to have better control over the product/dose the 
patient will receive.  This should be clearly documented in the patient notes.  


 
* This decision has been taken due to safety concerns attributed with varying bioavailability 
between metolazone products  
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Xaqua® is the only licensed preparation of Metolazone in the UK.  


The recommendations in this position statement are aimed at reducing the prescribing and dispensing of 
unlicensed/generic preparations of metolazone across Kent and Medway ICB, due to safety concerns around 
(known and unknown) significant variations in bioavailability between preparations.  


The advice to reduce the prescribing of generic Metolazone prescribing is based on the following 
recommended reading sources: 
 


1. Medicines and Healthcare products Regulatory Agency (MHRA) Drug safety update Xaqua 
(metolazone) 5mg tablets: exercise caution when switching patients between metolazone 
preparations [2023] 


 
2. SPS - Specialist Pharmacy Service – The first stop for professional medicines advice: 


Differences between metolazone preparations and safety considerations 
 


3. British National Formulary (BNF) - Important safety information -  
Metolazone | Drugs | BNF | NICE 
 


4. EMC. Xaqua 5mg Tablets. Renascience Pharma Ltd.  
Xaqua 5 mg Tablets - Summary of Product Characteristics (SmPC) - (emc) (medicines.org.uk) 
 


5. The Marketing Authorisation Holder for Xaqua have circulated a letter to healthcare 
professionals to reinforce key messages about initiating metolazone treatment or switching 
to Xaqua. 


Healthcare professionals are advised to always consider the following points: 


For NEW PATIENTS: 


• Prescribe licensed formulation by brand, Xaqua® 


• Xaqua® is only available as 5mg tablets - divisible as 2.5mg [half tablet] or 5mg [whole tablet] 


strength. 


• Xaqua® 5mg tablets should only be initiated by service specialists in the heart failure or renal team. 
• Only use as an addition to high dose loop diuretics for fluid overload in heart failure and renal 


disease 


• At points of transfer of care e.g. when requesting the GP to continue prescribing – it should be 


clearly requested and documented that Xaqua® is to be prescribed.  


For EXISITING PATIENTS: 


• The risk in existing patients is that they could be dispensed a different Metolazone product each 


time  



https://www.gov.uk/drug-safety-update/xaqua-metolazone-5mg-tablets-exercise-caution-when-switching-patients-between-metolazone-preparations

https://www.gov.uk/drug-safety-update/xaqua-metolazone-5mg-tablets-exercise-caution-when-switching-patients-between-metolazone-preparations

https://www.gov.uk/drug-safety-update/xaqua-metolazone-5mg-tablets-exercise-caution-when-switching-patients-between-metolazone-preparations

https://bnf.nice.org.uk/drugs/metolazone/

https://www.medicines.org.uk/emc/product/13419

https://assets.publishing.service.gov.uk/media/63d0fec08fa8f53febbe82e2/Xaqua-DHPC.pdf

https://assets.publishing.service.gov.uk/media/63d0fec08fa8f53febbe82e2/Xaqua-DHPC.pdf
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• Service specialists should manage the switching of existing metolazone patients from unlicensed 


imported metolazone products to Xaqua® 


• If switching to Xaqua is appropriate, the dose of metolazone provided as Xaqua may need to be 
adjusted to take account of individual patient factors, and the difference in bioavailability between 
Xaqua and the metolazone preparation being replaced (where that information is available). 


• In the absence of comparative bioavailability data to inform a dose recommendation, an option may 
be to reduce the dose by half (from unlicensed metolazone to Xaqua) and/or adjust the frequency of 
dosing of Xaqua (for example, from unlicensed metolazone daily to Xaqua on alternate days). The 
dose can then be titrated upwards under increased monitoring, if necessary. 


• Do not divide Xaqua tablets into quarters – when it is necessary to split tablets, this should be only 
into halves using the tablet score-line. 


• Patients need to be made fully aware of the change and the reasons for it. K&M ICB have developed 


a patient information leaflet to support prescribers and patients.  


• Monitor patients to assess the clinical impact of the switch – monitoring should be done on an 


individual basis after an assessment of the patient’s risk, and should include assessment of blood 


pressure, urea & electrolytes, degrees of oedema and breathlessness, creatinine, and weight. 


 


Advice and Guidance  


For primary care clinicians, advice and guidance should be sought by contacting the heart failure or renal 
advice service via ERS Advice and Guidance or email as appropriate. 





		Metolazone is a thiazide-like diuretic used for the treatment of fluid retention related to the heart and kidney. Historically Metolazone has only been available in the UK as an imported unlicensed version, but the MHRA has since licensed Xaqua® - met...

		The bioavailability of Xaqua® is understood to be approximately two-fold greater than unlicensed imported forms of metolazone**

		Xaqua® is the only licensed preparation of Metolazone in the UK.

		The recommendations in this position statement are aimed at reducing the prescribing and dispensing of unlicensed/generic preparations of metolazone across Kent and Medway ICB, due to safety concerns around (known and unknown) significant variations i...
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METOLAZONE – (XAQUA®)  
INFORMATION FOR PATIENTS 


You are being treated with metolazone, a thiazide diuretic (water tablet). Metolazone is used to reduce 
blood pressure and helps to get rid of the extra fluid that builds up in your body when you have heart or 
kidney problems. 


In recent years Metolazone has only been available in the UK as an unlicensed imported product. However, 
now a product with the brand name Xaqua® is licensed and available in the UK. As Xaqua® has a UK licence it 
should be prescribed instead of the imported products unless it is unsuitable. Most people will be able to 
switch to Xaqua®. 


How this change will affect you 


From now on, the brand of metolazone that you are taking will be written on your prescriptions. 


• If this is your first time taking metolazone tablets you should be prescribed the Xaqua® brand. 


• If you have been taking another brand of metolazone, your specialist team caring for you will decide 


if it is appropriate for you to switch to the Xaqua® brand. 


• If you switch, they will monitor the effect that Xaqua® brand has on you and adjust the dose if 


needed. You may need extra blood tests and checks of your blood pressure and weight when you 


are switched to Xaqua® 


• If your specialist team decide to not switch to Xaqua®, they will continue to prescribe your 


Metolazone, not your GP.  


• Unless your specialist tells you otherwise, it is important to always stay on the same brand of 


metolazone. 


 


Differences between Metolazone brands 


The amount of active ingredient (metolazone) that reaches your system to have an effect in the body may 
vary with different brands of metolazone.  


The Xaqua brand is stronger than the metolazone you may have been given in the past, even if you are 
taking the same dose. 


That is why the switch requires dose adjustment and monitoring by your specialist team. 


Different brands of metolazone may have different non-active ingredients. Xaqua® contains a small amount 
of lactose. Please let the team caring for you or your pharmacist know if this is a problem for you. 


Xaqua® only comes as 5mg tablets. These can be broken in half along the scored line.  
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Dosing information  
 
Finding the right dose of metolazone for you is important.  


If you are starting metolazone, you will start on a low dose of the Xaqua® brand and your dose will be 
adjusted by your doctor until you are on the dose that works for you. Finding the right dose may mean that 
you need to take half a tablet or take the dose on alternate days. Your doctor or pharmacist will tell you 
what the right dose for you is.  


If you are switching to Xaqua® from an imported metolazone brand, you may be started on a lower dose of 
Xaqua® and your dose will be adjusted by your doctor until you are on the right dose for you. This is because 
equivalent doses of Xaqua® and other metolazone brands might not have the same effect on you. 


 


Checking your medicines 
 
It is important to check that you have been given the correct brand of metolazone because the same dose of 
different brands of metolazone can affect you differently. 


Each time you receive your metolazone, check that the brand name on the packaging matches the brand 
name that was on your prescription. If the brand is not the one you were expecting to be given or if you are 
not sure, ask your pharmacist or the person who prescribes metolazone for you. It is important that you do 
not use different brands of metolazone at the same time. 


Always read the label on your medicines carefully to make sure you take the right dose for you. This is 
especially important if you need to break or cut your tablets to get the right dose. 


 


When to ask for advice 
 
Tell the team caring for you if your symptoms are not getting better, or if you: 


• are peeing less or vomiting 
• have a dry mouth, muscle pains or cramps, muscle fatigue, chills, blurred vision, or a racing heart 
• feel faint, dizzy or light-headed, breathless, thirsty, restless, weak, drowsy, lethargic, or sick. 
• notice that your blood pressure is low if you use your own blood pressure monitor at home. 
• gain weight or have worsening swelling of your feet, ankles, legs, hands or arms. 
• have any other symptoms that you are concerned about. 


Your metolazone dose may need to be adjusted. Do not stop treatment without discussing with your doctor 
first. 


As with all medicines, if you experience any side effects from your treatment, you should report it to your 
doctor, nurse or pharmacist. You can also use the Yellow Card app (download from Google Play or Apple App 
Store) or site to report side effects. 



https://play.google.com/store/apps/details?id=uk.org.mhra.yellowcard&referrer=utm_source%3DEYC%26utm_medium%3Dcpc%26anid%3Dadmob

https://apps.apple.com/us/app/yellow-card-mhra/id990237487

https://apps.apple.com/us/app/yellow-card-mhra/id990237487

https://yellowcard.mhra.gov.uk/
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Further advice 
Always read the patient information leaflet that comes with your medicine.  


If you have further queries about metolazone, please discuss these with a member of your specialist team, 
GP or pharmacist who can advise you on your treatment. 
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Adapted for use in Kent and Medway ICB from: Welsh Medicines Advice Service WMAS | NHS Wales | 
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Specialist Pharmacy Service (SPS) | Metolazone preparation differences and safety considerations 


 


Useful links  


The NHS site and Patient UK have further information on heart failure, kidney 
disease and thiazide diuretics. 


NHS site: 


Heart failure - NHS (www.nhs.uk) 


Chronic kidney disease - NHS (www.nhs.uk) 


Patient UK: 


Thiazide Diuretics: Uses and Side-Effects (patient.info) 


 



https://www.wmic.wales.nhs.uk/wp-content/uploads/2023/02/Metolazone-PIL-09.02.23.pdf

https://www.sps.nhs.uk/articles/metolazone-preparation-differences-and-safety-considerations/

https://www.nhs.uk/conditions/heart-failure/

https://www.nhs.uk/conditions/kidney-disease/

https://patient.info/heart-health/high-blood-pressure-hypertension/thiazide-diuretics



		How this change will affect you

		Differences between Metolazone brands

		Dosing information

		Checking your medicines

		When to ask for advice

		Further advice














image7.emf
Xaqua comms for  community pharmacies and GP dispensing practices_final .pdf


Xaqua comms for community pharmacies and GP dispensing practices_final .pdf


 


Xaqua® Ordering Process  


for Community Pharmacies and GP dispensing practices 


Historically, metolazone was only available in the UK as an unlicensed medicine. Metolazone is now 
available as a licensed medicine under the brand name: Xaqua® 5mg Tablets (Renascience Pharma). 


In January 2023, the Medicines and Healthcare products Regulatory Agency (MHRA) issued a drug 
safety alert cautioning the switching of Metolazone brands without specialist input due to 
bioavailability concerns. (Xaqua MHRA Alert). 


There are key safety concerns around significant variation in bioavailability between alternative 
preparations of Metolazone. The bioavailability of Xaqua® is approximately two-fold greater than 
unlicensed/generic forms of metolazone. 
 
In Kent and Medway, Metolazone should be prescribed as branded, Xaqua® and then dispensed as 
Xaqua® tablets, below is the process involved in ordering Xaqua®.   


Please Note: The preferred route for ordering Xaqua® is via Oxford Pharmacy Stores as other 


wholesalers list Xaqua® as a special.    


The following information was provided by the manufacturers of Xaqua®: 


Xaqua® is supplied via two main wholesalers Oxford Pharmacy Stores and Alliance Healthcare.  


Oxford Pharmacy Stores 


Xaqua® 5mg Tablets (Metolazone) 
Pack size: 20 Tablets (divisible as 2.5mg [half tablet] or 5mg [whole tablet] strength) 


Order via: 
Telephone Fax Email: 


01865 904 141 01865 337 550 ops.orders@oxfordhealth.nhs.uk 


Catalogue number: 
 
Xaqua® 5mg Tablets (Metolazone) – XAQ001 
 


 
PIP code: 
 


 
4222402 
 


 
EAN code: 
 


 
5060512180053 
 


 


Alliance Healthcare  


Alliance customers are advised to order the product via its specials number Telephone: 0344 854 


4998; Email: specials.orders@alliance-healthcare.co.uk Fax: 0845 051 877.  


The choice to have Xaqua® supplied via this team as a specialist product is purely an Alliance 


Healthcare decision.  



https://www.gov.uk/drug-safety-update/xaqua-metolazone-5mg-tablets-exercise-caution-when-switching-patients-between-metolazone-preparations




image8.png
Polypharmacy: Medicines and the Risk
of Falls in Older People Lunchtime
Masterclass

10 October 2024, 12pm

Falls are a frailty syndrome and a common presenting
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NHS Kent & Medway Medicines Optimisation Team

NICE News Bimonthly – Aug 2024
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Diabetic retinopathy: management and monitoring – 13th August 2024



This guideline covers managing and monitoring diabetic retinopathy in people under the care of hospital eye services. This includes non-proliferative and proliferative diabetic retinopathy, and diabetic macular oedema.

The guideline does not include areas covered by the NHS diabetic eye screening programme, for example, routine annual screening.



See the 9-page visual summary on managing and monitoring diabetic retinopathy.
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